
33 

 

 

 

 

VERSION 1 – 10 NOVEMBER 2022 

 

 

 

 

GISBORNE WATER SUPPLY  

WATER SAFETY PLAN 

 

GISBORNE SUPPLY 
 

   



 

2022 Gisborne Water Supply WSP  Page | i  

 

Introduction 
 

Gisborne Water Supply Water Safety Plan  

The Gisborne Water Supply Water Safety Plan is specific to the Gisborne supply. It has a thorough risk 

assessment and summary of the hazards, barriers, and Gisborne District Council’s supporting systems.  

Gisborne District Council’s drinking water safety planning is structured with an overarching Organisational Water 

Safety Plan and individual supply specific Water Safety Plan’s that incorporate individual supply specific Drinking 

Water Source Risk Assessments.  
[...]
 MANUAL 13 Mangapoike Catchment and Dam Operations - Version 1, April 2002 (vA1350856) 

 MANUAL 14 Water Supply Pump Station Operations - Version 1, November 2004 (vA1347789) 

 MANUAL 06 Waingake Plant Work Instructions - Version 3, March 2011 (vA1507953) 

Inspections 

Inspections are outlined in Manuals above. 

Maintenance 
Inspection systems and programming are detailed in the GDC Organisational WSP (Section 7). The QMS refers 

to the QMS as the primary inspection and maintenance schedule. This will be supplemented by Water Outlook 

in future.  

 Dam inspections in Manual 13. 

 Dam maintenance.  

 Pest control to protect dam face.  

 Vegetation management. 

 General pest control. 

 Electric fences. 

The development and implementation of a formalised Operational Maintenance Plan is an improvement item 

in the Organisational WSP. 

 



 

2022 Gisborne Water Supply WSP  Page | 3  

 

Verification Monitoring and Performance Criteria1 
Monitoring and action limits are outlined in the Monitoring, Action and Reporting Protocol.  

Site2 Parameter Frequency 

Combined Dams 
Waingake River 

E. coli & Total Coliforms 2 per month 

Combined Dams 
Waingake River 

Iron, Manganese, Colour, Nitrate Monthly 

Combined Dams 
Waingake River 

Alkalinity, Antimony, Arsenic, Barium, Cadmium, 
Calcium, Chloride, Chromium, Copper, Lead, 
Magnesium, Mercury, Nickel, Sodium, Sulphate,  
Total Phosphorus  

annually as long as 
<50% of MAV 

otherwise monthly 

 

Summary of Catchment Hazards – Waingake WTP Catchments 

The DWSRA for the Waingake catchment documents the possible sources of potential hazards. These are 

summarised below. 

For full risk tables including risk assessment and hazardous event mitigations refer to Appendix A. 

Supply Component Hazardous Event 

Waingake – 
Mangapoike Dams 

Contamination in the source water catchments from industrial practices (road 
transport) 

Contamination in the source water catchments from open space activities (stormwater 
runoff) 

Contamination in the source water catchment from new or unknown activities (change 
of land use, change in access permissions) 

Naturally occurring contaminants present (includes cyanobacteria, chemicals, metals) 

Contamination or loss of supply due to changes from seismic activity 

Contamination or loss of supply due to surrounding areas highly susceptible to erosion 
(high solids loading) 

Contamination of the source water caused by ashfall from a fire or volcanic eruption 

Loss of supply due to insufficient source water availability - extended period of dry 
weather or drought 

Loss of supply due to unsuitable raw water quality for the treatment process 
(Mangapoike Dam stratification causing quality issues) 

Contamination of the source water from faecal matter from feral animals within the 
catchment area 

Waingake – 
Waingake River 

Contamination in the source water catchment from industrial practices (road 
transport) 

Contamination in the source water catchment from open space activities (stormwater 
runoff) 

Contamination in the source water catchments from conservation land practices 
(animal control,1080 drops)  

                                                                 

 

1 Monitoring required under the Rules 
2 See Water Quality Programme Protocols for sampling sites (788953) 



 

2022 Gisborne Water Supply WSP  Page | 4  

 

Supply Component Hazardous Event 

Contamination of the source water catchment from new or unknown activities (change 
of land use, change in access permissions) 

Naturally occurring contaminants present (includes cyanobacteria, chemicals, metals) 

Contamination or loss of supply due to changes from seismic activity 

Contamination or loss of supply due to surrounding areas highly susceptible to erosion 
(high solids loading) 

Contamination of the source water caused by ashfall from a fire or volcanic eruption 

Loss of supply due to insufficient source water availability - extended period of dry 
weather or drought 

Contamination of the source water from faecal matter from feral animals within the 
catchment area 

Table 2: Catchment Hazards for Waingake Water Treatment Plant (Mangapoike Dams and Waingake Stream) 

 

3.2 WAIPAOA WTP CATCHMENT 
 

Catchment Summary 
See DWSRA – Description of Sources including Table 6 Waipaoa Supply components. 

Water Quality Analysis 
See DWSRA – Appendix B. 

Contamination Barrier Management 

SOPs and corrective actions (non CCP) 

N/A – Waipaoa Catchment is not actively managed due to the size. Risk mitigations in place further downstream 

(i.e., Treatment systems). 

Inspections and Maintenance 
N/A – The Waipaoa Catchment is not actively managed due to its size. Risk mitigation is in place further 

downstream (i.e., Treatment systems). 

Verification Monitoring and Performance Criteria3 
Monitoring details are outlined in the GDC Monitoring, Action and Reporting Protocol.  

Site4 Parameter Frequency 

Waipaoa River E. coli & Total Coliforms 2 per month 

Waipaoa River Iron, Manganese, Colour, Nitrate Monthly 

Waipaoa River Alkalinity, Antimony, Arsenic, Barium, Cadmium, 
Calcium, Chloride, Chromium, Copper, Lead, 
Magnesium, Mercury, Nickel, Sodium, Sulphate. 

annually as long as 
<50% of MAV 

otherwise monthly 

 

                                                                 

 

3 Monitoring required under the Rules 
4 See Water Quality Programme Protocols for sampling sites (788953) 



 

2022 Gisborne Water Supply WSP  Page | 5  

 

Summary of Catchment Hazards – Waipaoa WTP 
For full risk tables including hazardous event mitigations and risk assessment refer to Appendix A. 

Supply 
Component 

Hazardous Event 

Waipaoa River Contamination in the source water catchment from agricultural practices (includes 
pesticides, fertilisers, farm operations and grazing)  

Contamination in the source water catchment from industrial practices (road transport) 

Contamination in the source water catchments from open space activities (stormwater 
runoff) 

Contamination in the source water catchments from rural residential practices (fertilisers, 
pets/livestock, offsite and onsite sewage, weed/pest control) 

Contamination of the source water catchment from new or unknown activities (change of 
land use or ‘non-notified activities’) 

Naturally occurring contaminants present (includes cyanobacteria, chemicals, metals) 

Contamination or loss of supply due to changes from seismic activity 

Contamination or loss of supply due to surrounding areas highly susceptible to erosion 
(high solids loading) 

Contamination of the source water caused by ashfall from a volcanic eruption 

Loss of supply due to insufficient source water availability - extended period of dry 
weather or drought 

Table 3: Catchment Hazards for Waipaoa Water Treatment Plant 

 

 



 

2022 Gisborne Water Supply WSP  Page | 6  

 

4 Treatment 
Barrier to contamination (Water Services Act Section 31(2)(b -c)): Remove particles, 

pathogens, chemical and radiological hazards, and kill or inactivate pathogens –  applies to 

the intake/abstraction points through to the WTP outlets  

4.1 WAINGAKE WATER TREATMENT PLANT  

Waingake Treatment Plant Details 

Waingake Flow diagram 

 

Raw Water

Magflow meter

Butterfly valve

Rotork Control valve

Air valve

By pass valve (clarifier)

Manual Isolating valve

By Pass valve

Raw Water Turbidity and pH Sample

Main line isolating v/v

Dose Pump
PAC Plant

FLASHMIXER FM stirrer

Flocculators

Clarifier

Decanting Troughs

Scour Valve

Poly for Flocculation

(as required)

POLY PLANT

Dose Pump

Direct fil tration

12

34

5

Filter backwash discharge

Sand fil ters

Backwash channel

Backwash water

CHLORINE Plant

Filtered water turb sample

Backwash Reservoir

Backwash pumps

Filtered water sump

FW pH and CI2 sample

Clear

Water

Reservoir

FW Fluoride sample

CITY SUPPLY

Magflow meter

HFA Plant

Dose Pump

LIME Plant

Backwash

TankS/N to River

Sludge to

Lagoons

Cl2 and pH sample 



 

2022 Gisborne Water Supply WSP  Page | 7  

 

Waingake Abstraction  

Process Step Detail(s) Description 

Clapcott 
(Mangapoike 
Dam No. 1) 
(Waingake WTP) 

Description Lake settlement, dam intake coarse screening. Sang dam 
discharges into far end of Clapcott dam for additional capacity. 

Abstraction method Intake columns within dams. Multiple points of abstraction at 
differing depths. 

Control All dams - manually operated at intake towers. Gravity flow 200-
500 m3/hr pumped up to 1200 m3/h. 

Online Monitoring Level 

Security Within protected catchment area and remote site. Gates locked. 
Shared access with forestry staff only. 

Backup power n/a as valves manually operated 

Williams 
(Mangapoike 
Dam No. 2) 
(Waingake WTP) 

Description Lake settlement, dam intake coarse screening. 

Abstraction method Intake columns within dams. Multiple points of abstraction at 
differing depths. 

Control All dams - manually operated at intake towers. Gravity flow 200-
500 m3/hr pumped up to 1200 m3/h. 

Online Monitoring Level 

Security Within protected catchment area and remote site. Gates locked. 
Shared access with forestry staff only. 

Backup power n/a as valves manually operated 

Waingake Intake 
(Waingake WTP) 

Description Course bar screen on concrete intake structure with screen 
backflush.  

Abstraction method Full width weir to channel 

Control Rotork valve connected to telemetry and online control 
systems. Open/close only. 

Online Monitoring Flow, turbidity 

Security Very remote site and within private property. Normal access via 
several ford crossing requiring 4WD. 

Backup power Solar and UPS on some systems. 

 

Waingake Bulk Raw Water Mains and Pump Stations 

Process Step Detail(s) Description 

Damline & 
Fairview Raw 
Water Pump 
Stations.  

Description Flow booster pump stations. Two pumps in duty/standby 
arrangement.  

Control Rotork valve connected to telemetry and online control 
systems in place at both sites. 

Online Monitoring Pressure, Flow, Valve position at both sites. 

Security Very remote site, within private property and locked buildings 
at both sites. 

Backup power UPS on some systems.  Generator installed. Currently manual 
operation with plans to add remote control. 

Raw Water Trunk 
Main  

Description 450 mm CLMS. Largely buried. Many pipe bridges. Sections 
exposed to atmosphere. Cathodic protection installed. 
Unstable geography. Passing through forestry and grazing 
land. Air valves and scour points in place. 

Control N/A 

Online Monitoring None 

Security Asset location well known. Marker posts installed. 



 

2022 Gisborne Water Supply WSP  Page | 8  

 

Process Step Detail(s) Description 

Backup power N/A 

 

Waingake Treatment Summary 

Treatment & Storage 

Treatment 
Plant 

Plant name Waingake WTP 

Treatment Processes  Coagulation/Flocculation/Sedimentation; Filtration; Chlorination 

Treatment Processes Log reduction value (LRV) range5 

Bacteria Viruses Protozoa 

Coagulation, 
Flocculation, 
sedimentation 

0.2-2 0.1-3.4 1-2 

Rapid media filtration 0.2-4.4 0-3.5 0.4-3.3 

Gas chlorination 2 2 0 

Design capacity 31,000 m3/day 

Daily flow average 15,000 m3/day 

Chemicals added Polyaluminium chloride (PACl), Polydadmac L3RC (Poly), Chlorine 
Gas, Hydrofluorosilicic Acid 

Standby chemical 
dosing facilities 

Lime and Sodium hexametaphosphate, PACl, Poly, Chlorine, Fluoride 

Bypasses Clarifier bypass exists and is used for clarifier clean (completed every 
2 years). Note adjusted performance requirements enabled when 
clarifier clean is carried out (i.e., tighter turbidity requirements). 
Other bypasses available but not actively used. 

Security WTP is completely fenced and locked, limited access keys 

Power Supply Primary – Electricity network 
Backup/standby – Diesel generator 

Storage 
Reservoirs 

Reservoir name  Clearwater Reservoir (CWR) (1,000 m3), Backwash Tank (500m3) 

Reservoir type Treated water (excluding Fluoridation) 

Location Waingake WTP site 

Capacity Clearwater Reservoir (1,000 m3)  
Backwash Tank (500m3) 

Sealed Yes  

Vermin proof Yes 

Run-off directed off 
roof 

Yes 

Above/below ground Both reservoirs above ground 

 

                                                                 

 

5 LRVs based on Appendix 2 of the MoH WSP Handbook  (Ministry of Health, 2019) 



 

2022 Gisborne Water Supply WSP  Page | 9  

 

Waingake Treatment Steps Detail 

Process Step Detail(s) Description 

Coagulation and 
Clarification 

Description Partial coagulation, contact flocculation. 
Duty standby dose pumps. 
Twin dose lines. Pre and post clarifier sampling points. 

Control Flow controlled by inlet flow meter 

Online Monitoring PACL - Pump status, speed, dosage, and stroke. Transfer pump 
status. 
Poly – Pump status, speed, and stroke position. Mixer status. 
Poly make up system fault. 

Under/overdose 
controls 

Day tanks for both Poly and PACl limit total volume available. 
‘Stubbe’ pressure valves in place. 
Daily checks on calculated chemical consumption. 

Rapid Gravity 
Sand Filtration 

Description Five Filters. 2.8 m of graded sand (1.4-2.8 mm). Backwash with 
combination air/water (10 mins air/water and 5 mins water 
only) with Backwash Reservoir water (500 m3). 

Control Inlet flow control by weir height, inlet valve. 
Outlet flow control by float arm and outlet valve. 
Backwash initiated on timer, filter head loss, or turbidity. 

Online Monitoring Individual and combined filter turbidity. 

Chlorination Description Chlorine gas 920 kg drum. 1 x duty 1 x standby 1 x spare. Drums 
sitting on scales measured for weight. 
Duty & standby chlorinators.  
Duty & standby carry water pumps (inlet of CWR) 

Contact time Waingake is limited to less than 15 minutes contact time for 
most flows; based on calculations. 

Control Chlorine dosing is flow proportional 

Online Monitoring FAC level at the filtered Water Sump outlet (FWS) and CWR 
outlet 
Chlorinator status 
Booster pump status 

Under/overdose 
controls 

Daily checks on calculated chemical consumption and 
chlorinators. 
Alarms linked to FAC analysers with automated response built in 
(‘Zero flow’ at Makaraka Pump Station). 

Fluoridation Description Hydrofluorosilicic acid. Bulk storage tank and day tank. Day tank 
sitting on scales measured for weight. 

Control Variable speed/stroke dose pumps have auto speed control 
governed by final water flow meter and manual stroke control 
adjusted by the operator. 

Online Monitoring Fluoride level analyser at the CWR outlet 
Day tank weight 
Dose pump status 

Under/overdose 
controls 

Day tank limits total volume available. 
Fluoride dose pump stops when flow <150 m3/hr. 
‘Stubbe’ pressure valves in place. 

 

 



 

2022 Gisborne Water Supply WSP  Page | 10  

 

Parameter Site                  Results 

E. coli (dataset from 2015-

2021) 

Waingake 825 

samples 

0 samples 

DWSNZ MAV <1 >1 

 

Barrier Management 

SOPs and corrective actions 

 MANUAL 01_ Waingake_Waipaoa WTP - Quality Management System - Version 5, September 2012 

(A297912) 

 MANUAL 05_ Trunk Water Main Emergency Response Plan - Version 4, January 2011 (vA874947) 

 MANUAL 06 _ Waingake Plant Work Instructions - Version 3, March 2011 (vA1507953) 

 MANUAL 07 _ Waingake Chemical Plant Work Instructions - Version 5, May 2011 (vA1475511) 

 MANUAL 10 _ Waingake & Waipaoa Laboratory Manual - Version 2, September 2010 (vA875005) 

 MANUAL 13 _ Mangapoike Catchment and Dam Operations - Version 1, April 2002 (vA1350856) 

 MANUAL 14_ Water Supply Pump Station Operations - Version 1, November 2004 (vA1347789) 

Inspections 

See inspections outlined in SOPs above. 

Maintenance 
Set out in: 

 MANUAL 11 _ Waingake and Waipaoa Calibration Work Instructions - Version 2, June 2011 (vA875006) 

 Development and implementation of a formalised Operational Maintenance Plan is an improvement 

item in the Organisational WSP. 

Verification Monitoring and Performance Criteria 

The Monitoring, Action and Reporting Protocol sets out the limits and corresponding response actions. 

Site Parameter Frequency 

6Raw water Turbidity, pH, conductivity Continuous 

Raw water Turbidity weekly7 

Post PACl pH Continuous 

8Post filter   Individual filter turbidity Continuous 

Post filter   Flow, run time, combined turbidity, head loss Continuous 

Pre reservoir  pH, chlorine, flow Continuous 

Reservoir  level Continuous 

                                                                 

 

6 Required by the Rules 
7 Weekly manual sample verification unless required as part of event or issue response 
8 Required by the Rules 



 

2022 Gisborne Water Supply WSP  Page | 11  

 

Site Parameter Frequency 

9Post reservoir  FAC, pH, turbidity, flow, fluoride Continuous 
10Post reservoir  FAC, pH, turbidity, fluoride weekly  

Aluminium Based on typical 
range11 

 

Instrumentation Standardisation and verification 
Set out in MANUAL 11 _ Waingake and Waipaoa Calibration Work Instructions - Version 2, June 2011 (vA875006) 

Summary of Treatment Hazards – Waingake WTP 

Water Supply 
Component 

Hazardous Event 

Abstraction Contamination at the intakes from maintenance/servicing work 

Contamination or loss of supply at the intakes or weir due to unintentional or intentional 
damage (vandalism) 

Loss of supply due to consents not being renewed or declined 

Loss of supply due to damage to the intakes or weir 

Loss of supply due to excessive build-up surrounding the intakes or weir 

Loss of supply due to loss of power at the intakes or weir  

Raw Water 
Main & Pump 
Stations 

Loss of supply due to damage to the raw water main  

Loss of supply due to raw water main failure 

Loss of supply due to damage to the pump stations 

Loss of supply due to loss of power at the pump stations  

Treatment Contamination or loss of supply due to COAGULATION/FLOCCULATION process failure 
(coagulant supply exhausted, dosing equipment failure, unsuitable quality of incoming 
water, incorrect dose rate, power failure) 

Contamination or loss of supply due to FILTRATION process failure (issue with preceding 
treatment process, backwash system failure, power failure, inadequate backwash 
reservoir level) 

Contamination due to CHLORINE DISINFECTION process failure - inadequate chlorination 
(issue with preceding treatment process, chlorine gas supply exhausted, dosing 
equipment failure, incorrect dose rate, service water issue, short contact time, power 
failure) 

Contamination due to CHLORINE DISINFECTION process failure - over chlorination (issue 
with preceding treatment process, dosing equipment failure, incorrect dose rate, other 
contamination during servicing maintenance) 

Contamination due to the chlorine reacting with raw water contaminants causing 
disinfection by-products 

Contamination due to FLUORIDATION process failure (dosing equipment failure, incorrect 
dose rate) 

Contamination or loss of supply due to unintentional or intentional vandalism of 
treatment systems 

Loss of supply due to service water system failure 

                                                                 

 

9 Required by the Rules 
10 Weekly manual sampling verification unless required as part of event or issue response 
11 To be determined from 15 samples collected over 12 months. Frequency outlined in the Rules Table 33 



 

2022 Gisborne Water Supply WSP  Page | 12  

 

Water Supply 
Component 

Hazardous Event 

Loss of supply due to compressed air system failure 

Storage Contamination due to the integrity of reservoir being compromised - access by birds or 
vermin, or vandalism 

Loss of storage capacity due to earthquake damage 

Contamination or loss of supply due to a minor structural failure of reservoirs (including 
not being detected) 

Contamination from insanitary practices during inspections, observations, or 
maintenance of reservoir 

Contamination from reservoir roof leakage 

Table 4: Treatment Hazards for Waingake Water Treatment Plant 



 

2022 Gisborne Water Supply WSP  Page | 13  

 

4.2 WAIPAOA WATER TREATMENT PLANT 

Waipaoa Treatment Plant Details 

Waipaoa Flow Diagram 

 

Water Treatment Process Diagram (not to scale)

Waipaoa River

Emergency Screen

Intake tower

River intake screen

Inlet actuator control valves

Intake pumps

Sludge chamber (return to river)

Contains: (1x sludge trans pump)

                 (1 x mechanical mixer)

Pre-sed pond

Splitting chamber control V/V

(pre-sed pond duty control)

Magflow meter

Isolating actuator control vavles

Inlet weir structure

Pre-sed pond

Pond outlet manual control V/V

Pond outlet mag flow meter

Backwash water inlet

Alum sludge supernatant outlet

Alum sludge lagoon

Alum sludge inlet
Level transmitter

Pre-sed pumps

Pre-sed pump station

CAUSTIC SODA PLANT

Header chamber

Graver inlet actuator V/V Final clarifier inlet act. V/V (split flow only)

Graver inlet magflow meter

GraverCAUSTIC SODA DOSING

Sludge discharge chamber Outlet chamber

P
a

ra
lle

l flo
w

CAUSTIC SODA DOSING

Final clarifier

Sludge discharge chamber

Inlet chamber

Series flow line

Outlet/spilt flow blend chamber

PACI PLANT

POLY  PLANT CO2
  PLANT

F1 F2

F4 F3

Hydro column

Filter B/W 

discharge pipe
Filter inlet

diverters

CHORINE   PLANT

Filter water 

pumps

Filtered Water 

sump

Clear water 

reservoir

FLUORIDE PLANT

City pumps

Maglow

Water hammer 

vessel

CITY SUPPLY

UV disinfection 

WTP Bypass (to 

waste) 



 

2022 Gisborne Water Supply WSP  Page | 14  

 

Waipaoa Abstraction  

Process Step Detail(s) Description 

Waipaoa River Description Two Johnson wedge wire screen ‘tees’ in river and 
pumped into pre-sedimentation ponds. Three pumps 
available for pumping. Air compressor onsite to run 
screen cleans. 

Abstraction method In river intakes via pump 

Control Pump 

Online Monitoring Pump status and speed, flow to ponds. Intake backwash 
status. Pressure. 

Security Within private property and pump station within secure 
intake building. 

Backup power Connected to Waipaoa generator 

 

Waipaoa Treatment Summary 

Treatment & Storage 

Treatment 
Plant 

Plant name Waipaoa WTP 

Treatment Processes Presedimentation; Coagulation; Softening; Filtration; Chlorination; 
UV Disinfection 

Treatment Processes Log reduction value range (LRV)12 

Bacteria Viruses Protozoa 

Presedimentation 0.7-2.2 0 1.4-2.3 

Coagulation, 
Flocculation, 
Sedimentation 

0.2-2 0.1-3.4 1-2 

Rapid media filtration 0.2-4.4 0-3.5 0.4-3.3 

Gas chlorination 2 2 0 

UV Disinfection 4 4 4 

Design capacity 12,960 m3/day 

Daily flow average 8,640 m3/day 

Chemicals added Polyaluminium Chloride (PACl), Crystalfloc B570 (Poly), Chlorine Gas 

Standby chemical 
dosing facilities 

Caustic Soda, Carbon Dioxide 
 

Bypasses WTP recirculation line is used during WTP start-up processes, but 
valves manually operated. 
Other bypasses exist but are not actively used. 

Security WTP is completely fenced and locked, limited access keys 

Power Supply Primary – Electricity Network 
Backup/standby – Diesel generator 

                                                                 

 

12 LRVs based on Appendix 2 of the MoH WSP Handbook ( (Ministry of Health, 2019) 



 

2022 Gisborne Water Supply WSP  Page | 15  

 

Treatment & Storage 

Storage 
Reservoirs 

Reservoir name (if 
applicable) 

Clearwater Reservoir 

Reservoir type Treated water and backwash water 

Location Waipaoa WTP Site 

Capacity 1500m3 

Sealed Yes 

Vermin proof Yes 

Run-off directed off 
roof 

Yes 

Above/below ground Partially below ground 

 

Waipaoa Treatment Step Detail 

Process Step Detail(s) Description 

Presedimentation 
Ponds and Pump 
Station 

Description Two raw water presedimentation ponds and one 
wastewater pond. Consent is held for supernatant from 
wastewater pond discharges to the river and does not flow 
into presedimentation ponds. Ponds used in parallel. 
presedimentation Pump Station – Duty/standby pumps to 
header. 

Control Flow to and from each pond manually operated. 
Split flow possible from Presed pump station to each 
clarifier. 

Online Monitoring Ponds – Pond level, inflow.  
Presed PS – Pond outflow, turbidity. 

Coagulation and 
Clarification 

Description Graver and final clarifier. Used either in series or parallel 
depending on flow requirements. Dosed with PACl and 
polyelectrolyte. 

Control Flow controlled by inlet flow meter. Dose rate manually 
adjusted. 

Online Monitoring PACL – Pump status, speed, dosage, and stroke. Transfer 
pump status. 
Poly – Pump status, speed, and stroke position. Mixer 
status. Poly make up system fault. 

Under/overdose 
controls 

Day tanks for both Poly and PACl limit total volume 
available. 
‘Stubbe’ pressure valves in place. 
Daily checks on calculated chemical consumption. 

Water softening Description Sodium hydroxide (Caustic) and Carbon Dioxide used to 
reduce the hardness of Waipaoa River water at times when 
raw water levels are high. Additional option to GDC of 
blending Waipaoa treated water with Waingake treated 
water. Only used when required and monitored daily at 
Venturi site. Able to be used in series or parallel depending 
on requirements. 

Control Dose pre-set as per ‘scenario A-F’ from Chemical 
Operations Manual. 



 

2022 Gisborne Water Supply WSP  Page | 16  

 

Process Step Detail(s) Description 

Online Monitoring pH level at Graver reactivator, Final Clarifier and Hydro 
column. 

Under/overdose 
controls 

‘Stubbe’ pressure valves in place. 

Rapid Gravity Sand 
Filtration 

Description Four filters. 2.8 m of graded sand (1.4-2.8 mm). Backwash 
with combination air/water (10 mins air/water and 5 mins 
water only) with Backwash Tank water (500 m3). 

Control Inlet flow control by hydro column, inlet valve. 
Outlet flow control by float arm and outlet valve. 
Backwash initiated on time, filter head loss, or turbidity. 

Online Monitoring Individual and combined filter turbidity, valve position 
(inlet and outlet) 

Chlorination & pH 
Adjustment 

Description Chlorine gas 920 kg drum. 1 x duty 1 x standby. Drums 
sitting on scales measured for weight. 
Duty & standby chlorinators.  

Contact time Minimum of 15 at 0.5mg/l FAC and 50% reservoir level. 

Control Chlorine dosing is flow proportional 

Online Monitoring FAC level at the FWS outlet and CWR outlet 
Chlorinator status 

Under/overdose 
controls 

Daily checks on calculated chemical consumption and 
chlorinators. 
Alarms linked to FAC level with automated response built 
in (City Pumps shut down) 

UV disinfection Description Two UV reactors validated to dose at least 40 mJ/cm2. 
Automatically adjusts UV intensity based on UVT levels. 

Control UV controller. 

Online Monitoring UV Transmittance, valve position, UV Dose, UV Fault, UV 
flow, total hours per reactor. 

City Pumps Description Flow booster pump stations. Two pumps in duty/standby 
arrangement.  

Control Connected to telemetry and online control systems in 
place. 

Online Monitoring Pressure, flow. 

 

Water Quality Analysis 

Parameter Site Results 

DWSNZ MAV <1 >1 

E. coli (dataset from 2015-2021) Waipaoa 274 samples 1 sample 

 

Contamination Barrier Management 

SOPs and corrective actions  

 MANUAL 01_ Waingake_Waipaoa WTP - Quality Management System - Version 5, September 2012 

(A297912) 

 MANUAL 08 _ Waipaoa Plant Work Instructions - Version 3, December 2013 (vA875001) 

 MANUAL 09 _ Waipaoa Chemical Plant Work Instructions - Version 2, September 2013 (vA1490869) 

 MANUAL 10 _ Waingake & Waipaoa Laboratory Manual - Version 2, September 2010 (vA875005) 



 

2022 Gisborne Water Supply WSP  Page | 17  

 

Inspections 
See inspections outlined in SOPs above.  

Maintenance 
Set out in: 

 MANUAL 11 _ Waingake and Waipaoa Calibration Work Instructions - Version 2, June 2011 (vA875006) 

 Development and implementation of a formalised Operational Maintenance Plan is an improvement 

item in the Organisational WSP. 

Verification Monitoring and Performance Criteria 

The Action & Reporting Protocol Critical Control Point & Process Control Summaries which sets out the limits 

and corresponding corrective actions. 

Site Parameter Frequency 

13Raw water Turbidity Continuous 

14Post filter   Flow, run time, turbidity, head loss Continuous 

Pre reservoir  UV dose, UVT, pH, chlorine, flow, turbidity Continuous 

Reservoir  level Continuous 

Post reservoir  FAC Continuous 

pH Continuous 

Flow Continuous 

Aluminium Based on typical range15 

 

Instrumentation Standardisation and Verification 

Set out in MANUAL 11 _ Waingake and Waipaoa Calibration Work Instructions - Version 2, June 2011 (vA875006) 

Summary of Treatment Hazards – Waipaoa 

Water Supply 
Component 

Hazardous Event 

Abstraction Contamination at the intakes from maintenance/servicing work 

Contamination or loss of supply at the intakes due to unintentional or intentional damage 
(vandalism) 

Loss of supply due to consents not being renewed or declined 

Loss of supply due to damage to the intakes 

Loss of supply due to excessive build-up surrounding the intakes 

Loss of supply due to loss of power at the intakes 

Treatment Contamination or loss of supply due to PRESEDIMENTATION process failure (unsuitable 
quality of incoming water) 

                                                                 

 

13 pH and conductivity also required under the new Rules 
14 Turbidity, flow, UV dose & UVT is required under the Rules 
15 To be determined from 15 samples collected over 12 months. Frequency outlined in the Rules Table 33 



 

2022 Gisborne Water Supply WSP  Page | 18  

 

Water Supply 
Component 

Hazardous Event 

Contamination or loss of supply due to COAGULATION/FLOCCULATION process failure 
(issue with preceding treatment process, coagulant supply exhausted, dosing equipment 
failure, incorrect dose rate, power failure) 

Contamination or loss of supply due to SOFTENING process failure (issue with preceding 
treatment process, caustic dosing equipment failure, incorrect dose rate, power failure) 

Contamination or loss of supply due to FILTRATION process failure (issue with preceding 
treatment process, backwash system failure, power failure, inadequate CWR level) 

Contamination due to CHLORINE DISINFECTION process failure - inadequate chlorination 
(issue with preceding treatment process, chlorine gas supply exhausted, dosing 
equipment failure, incorrect dose rate, service water issue, short contact time, power 
failure) 

Contamination due to CHLORINE DISINFECTION process failure - over chlorination (issue 
with preceding treatment process, dosing equipment failure, incorrect dose rate, other 
contamination during servicing maintenance) 

Contamination due to the chlorine reacting with raw water contaminants causing 
disinfection by-products 

Contamination or loss of supply due to UV DISINFECTION process failure (issue with 
preceding treatment process, UV reactor failure, power failure) 

Contamination or loss of supply due to unintentional or intentional vandalism of 
treatment systems 

Contamination or loss of supply due to WTP bypass system failure 

Loss of supply due to service water system failure 

Loss of supply due to compressed air system failure 

Reservoirs Contamination due to the integrity of reservoir being compromised - access by birds or 
vermin, or vandalism 

Loss of storage capacity due to earthquake damage 

Contamination or loss of supply due to a minor structural failure of reservoirs (including 
not being detected) 

Contamination from insanitary practices during inspections, observations, or 
maintenance of reservoir 

Contamination from reservoir roof leakage 

Table 5: Treatment Hazards for Waipaoa Water Treatment Plant 

  



 

2022 Gisborne Water Supply WSP  Page | 19  

 

5 DISTRIBUTION NETWORK 
Barrier to contamination (Water Services Act Section 31(2)(d)): Maintain the quality of water 